P-430-SSDSSK-EIA-DISTILLERY-102021

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR

ESTABLISHMENT OF (200 KLPD) C / B HEAVY
MOLASSES/ CANE SYRUP/ JUICE BASED DISTILLERY
ALONG WITH 3 MW CAPTIVE POWER PLANT, AND
EXPANSION OF SUGAR FACTORY FROM
(2,500 TO 4,900 TCD)

BY

SHREE SANT DAMAJI SAHAKARI

SAKHAR KARKHANA LTD.

MANGALVEDHA, TAL.: MANGALWEDHA,
DIST.: SOLAPUR, MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization
[...]
EIA report for plot layout plan. A No Objection Certificate (NOC) for proposed project has
been obtained from the Damaji Nagar Grampanchayat. Same is presented at certificates and
other documents of EIA report.



Table 2 Area Break up

No Particulars Existing Proposed Total
1 | Total Plot area 4,33,594 4,33,594
Built-up Area
2 | Sugar Factory 77,520 - 77,520
Distillery - 81,600 81,600
Residential Colony 12,240 - 12,240
Total Built up Area 89,760 81,600 1,71,360
3 Parking Area 65,039 21,680 86,719
15% 5% 20%
4 | Area Under Road 8,160 - 8,160
43,359 99,727 1,43,086
5 | Green Belt Area 10% 3% 33%
6 | Total Open Area 2,217,276 -- 24,269

3) THE PROMOTERS

SSDSSKL promoters are well experienced in the field of Sugar Factory and have made a
thorough study of entire project planning as well as implementation schedule. The names and
designations of the promoters are as under-

Table.3 List of Promoters

No. Name Designation
1 | Mr. Samadhan M. Autade Chairman
2 | Mr. Ambadas C. Kulkarni Vice Chairman
3 | Mr. Ramesh L. Ganeshkar Managing Director

4) THE PRODUCTS

The details of products that are being manufactured under existing sugar factory as well as
those to be manufactured under Establishment of Distillery & Expansion of Sugar Factory
are represented in following table

Table 2.6 List of Products & By-products for Integrated Complex

Quantity (MT/D)
Industrial unit | Product & By-product - Total After
Existing Proposed .
Expansion
RS / ENA / Ethanol - 200 200
Proposed By-Product
Distillery Fusel Oil -- 0.4 0.4
(200 KLPD) |CO; - 165 165
Electricity Generation -- 3 3
Sugar (11.6 %)* 290 278 568
Sugar Factory
(2500 to 4900 | CY-Product
TCD) Molasses (4 %)* 100 96 196
Bagasse (30%)* 750 720 1470
Press mud (4%)* 100 96 196
Electricity Generation 2.5 2.5 5.0

Notre - *- % sugar cane crushed.

By-products generated during production of sugar in the form of molasses would be used as
raw materials for distillery. Bagasse generated would be used for fuel in boiler. Pressmud shall
be stored temporary in yard in own premises & same will would be sold to farmers as manure.
By-products generated from distillery will be in the form of fusel oil & CO> Gas. Fusel oil will

2



be used in manufacturing of perfumes & CO Gas will be compressed, bottled and sold for
secondary use.

5) THE PURPOSE

Sugarcane potential, agro-climatic conditions, cost of conversion & overheads etc are the major
deciding factors for fixing the crushing capacity of sugar factory. Today, sugar factories cannot
survive in healthy condition on a single product i.e. sugar. Thus, it is essential to develop sugar
factory into an affiliated complex so as to utilize the valuable by-products more profitably.
Bagasse based cogeneration of steam and electricity has been practiced since long time in sugar
mills. Molasses is also another important by-product of the sugar industry. Alcohol has
assumed very important place in the Country’s economy. It is a vital raw material for a number
of chemicals and also a renewable source of energy. It has been a source of a large amount of
revenue by way of excise duty levied by the Govt. on alcoholic liquors. It has a potential as
fuel in the form of power alcohol for blending with petrol. Also, the fermentation alcohol has
great demand in countries like Japan, U.S.A., Canada, Sri Lanka etc., as the synthetic alcohol
produced by these countries, from naphtha of petroleum crude, is not useful for beverages.
Considering the above facts as well as availability of raw material, management of GMSL
decided to go for expansion.

6) MANUFACTURING PROCESS
Figure 1 Integrated Manufacturing Process Operations

Weighment & Cane
Preparation

A 2

Bagasse . Boiler 5 Ash

Cane Milling/ Crushing > > > Brick Making

A 4

Press Mud 4% - Sale to Brick Manufacturers/
- Farmers as Mannure

Juice Extraction &
Clarification

)

|
| Distillery Unit \
- ~ 1! 1
Juice Sulphitation : |
|
: Bagasse / Coal —— Incineration %: Brick Making
A 4 : 1
s ~ |
Syrup Boiling : Conc. Spent Wash T " o t
| ondensate
>
~ / : Wi 1 to Recycle
1 o N :
v Molasses (4%) Raw Spent wash
s N !
Centrifugin, |
eine L Fermentation Distillation .| Alcohol Storage |
\ J | i I
! 1
: Alcohol 1

Storage of Sugar

7) ENVIRONMENTAL ASPECTS

SSDSSKL has implemented an effective ‘Environmental Management Plan’ and various
aspects of the same are as follows: -



A. Water Use, Effluent Generation and its Treatment

a. Water Use
The details of water consumption in existing expansion as well as proposed activities are as
follows-
Table 2.17 Water Consumption in Proposed 200 KLPD Distillery
No. Description Water Consumption (M3/D)
Molasses Based Sugar Cane Juice
During Crushing During Non-Crushing
1 | Domestic 15 15 15
2 | Industrial
a. Process *1587 *1587 -
b. Cooling make- | 600 (*73+"268+%259) 600 (*73+%527) 2600
up
c. Boiler makeup “100 #100 9100
d. Lab& Wash 20 20 220
e. DM backwash 10 *10 210
f. Ash Quenching 4 #4 24
3 | Industrial total 2321 2321 9734
(* 1660 +"402+% 259) (* 1660 +7661) (100 % Recycle)
(89 % Recycle) (72 % Recycle)
4 Grand Total 2336 2336 749
(* 1660 + #274 +*402) (* 1660 +7676) (P 734 +#15)
Fresh Water Consumption 1.3 KL/KL 3.3 KL/KL 0 KL/KL
(Norm: 10 KL/KL of
Alcohol)

Note: #- Fresh water taken from Bhima river, # - Treated effluent from Distillery CPU in Molasses Operations, * - Excess Cane

condensate from sugar factory, @ - Treated effluent from Distillery CPU in Sugarcane Operations.

Table 2.18 Water Consumption Sugar Factory

. Water Consumption ((M%/D)
No. Description Existing After Expansion
1 | Domestic 30 30
2 | Industrial
a) | Process 754 1455
b) | Cooling Makeup 145 286
c) | Boiler Makeup #155 192
d) | DM Backwash 31 38
e) | Lab & Washing 3 5
f) | Ash Quenching “1 2
Industrial Total 1089 ("903+%186) 1978
83 % Recycle 100 % Recycle
3 | Green Belt 220 (54+°166) 400 (*305+%25+"70)
4 | Grand Total 1339 ("957+7216+°166) 2408 ("2048+730+225+%305)
Fresh Water Consumption
(Norm: 100 L/Tonne of 74 0
cane crushed)

Note: #- Fresh water taken from Bhima river, % - Treated effluent from Distillery CPU in Molasses Operations, $- Treated water
from ETP & proposed STP, * - Excess Cane condensate from sugar factory, Q-Harvested Rain Water.




Total water requirement for proposed distillery under molasses based operations during Non-
crushing season shall be to the tune of 2336 M3/Day. Out of this 274 CMD will be Fresh water
taken from Bhima River, 402 CMD will be Excess Cane condensate from sugar factory and1660
CMD will be recycled effluent from proposed Distillery CPU in molasses based operations. Total
89% recycle water will be used in distillery.

Further, water requirement under Sugarcane Juice Operation shall be to the tune of 749 M3/Day.
Out of this 734 CMD will be Treated effluent from Distillery CPU in Sugarcane Operations, 15
CMD will be Fresh water taken from Bhima River,

For existing Sugar Factory total 1339 CMD water is consumed. After Expansion of Sugar factory
2408 CMD water will be consumed. Out of this 30 CMD is fresh water taken from Bhima River,
2048 CMD is recycled water from sugarcane condensate, 305 CMD is Treated water from ETP
& proposed STP and 25 CMD is water from rain water harvesting. More details about water
budget are presented in EIA report at Chapter 2.

Total effluent would be generated from the various operations & processes from existing &
expansion activities in the sugar factory and establishment of the distillery. Details of same are
presented below.

Table 2.17 Effluent Generation in Proposed 200 KLPD Distillery

Description Effluent Generation (M*/Day) Disposal
Molasses Based Sugar Cane Juice
Domestic 12 12 Proposed STP
Raw Sp. Wash-1600 |Raw Sp. Wash-800 Raw spent wash shall be concentrated
Conc. Spent wash- | Conc. Spent wash- 160| in Multi Effect Evaporator (MEE).
320 Conc. Spent wash shall be incinerated
Process in Incineration Boiler. (1.6 KL/KL)
Sp. Lees- 274 Sp. Lees- 176 Other Effluents viz. MEE condensate,
MEE Condensate- | MEE Condensate-640 | spent lees, cooling blowdown, boiler
1280 blowdown, lab & washing shall be
Boiler B/d 90 90 forwarded to Distillery CPU. Treated
Cooling B/d 20 20 effluent shall be fully recycled in
Lab &Wash 20 20 process to achieve ZLD
DM backwash 10 10
Other Effluent- 140 Other Effluent- 140
Total Other Effluents — Other Effluents — 956
1694 Spent wash- 160
Spent wash- 320
Norm: Spent wash
Generation 8 KL/KL (1.6 KL/KL) (0.8 KL/KL)
of Alcohol.
Table 2.17 Effluent Generation in Sugar Factory
- Effluent Generation (M%Da ,
No. Description Existing After( Expan)g)ion Disposal
1 | Domestic 20 20 Proposed STP
2 | Industrial
a) | Process 90 174 Treated in existing
b) | Cooling Makeup 15 29 ETP which will be
c¢) | Boiler Makeup 31 38 upgraded under
d) | DM Backwash 31 38 expansion having
e) | Lab & Washing 3 5 primary, secondary &
f) | Ash Quenching 0 — tertiary treatment




3 Industrial Total 170 284
Effluent Generation
(Norm : 100 L/Tone of 68 58
cane crushed)

b. Effluent Treatment
1) Domestic Effluent

Domestic effluent from existing activities of SSDSSKL sugar factory is to the tune of 20 M%/
Day same is being treated separately in septic tanks followed by soak pits provided in a
decentralized manner. After implementation of new distillery & sugar factory expansion, total
domestic effluent from SSDSSKL campus shall be 32 M3/ Day (Domestic effluent from sugar
factory— 20 M3/ Day and to that of distillery 12 M3/ Day). Same shall be treated in proposed
Sewage Treatment Plant (STP) under distillery and the treated effluent shall be reused for green
belt development in own factory premises.

i) Industrial Effluent

Total trade effluent generated from existing sugar factory is 170 M3/D same is treated in
existing Effluent Treatment Plant (ETP) having capacity 400 M3/D provided in own factory
premises comprising of primary, secondary & tertiary unit operations. After Expansion of
Sugar Factory total trade effluent generated from 284 M3/D same is treated in existing Effluent
Treatment Plant (ETP) which will be upgraded having capacity 400 M3/D. Figure 2.8 may be
referred for same. Further, treated effluent is being used for green belt development in own
factory premises.

Effluent generated form new distillery, total raw spent wash to be generated under Molasses
based @ 1600 M®/D, would be concentrate in Multiple effect evaporator (MEE) and the conc.
spent wash @ 320 MT/D (1.6 KL/KL of alcohol) would be blended with bagasse or coal and
burnt in incineration boiler. Other effluents viz. spent lees @ 274 M3/D, MEE condensate @
1280 M?®/D and other effluents @ 1694 M3/D will be treated in proposed CPU under distillery
unit. Refer figure 2.6 for the same. Treated water from CPU 1694 will be reused in process,
thereby achieving Zero Liquid Discharge (ZLD).
Figure 2.6 Flow Chart of Proposed Distillery CPU

Condensate &
Other Effluents .
1694 CMD Buffer Tank b Sotter e

Reaction (3 X3 MX3M) |
(4X4X3 M)y N

l Equalization Tank Tank

—/> (20X18MX5.5 MBBR Reactor

]
1
1
M) g (22X 18 M X 5.5 M) .
- : r :
' } )
. : v :
g 5"‘:?)‘;” smggpa To ssT |
2
Tube Settler Flash Mixer (10mM@ x3Mm) |
(4x4ax3m) (1L2Xx12X2M) \
Treated i
l&-@-| Effluent Tank le—

(15X 15X 4 !
M) ACF (2 Nos.) PSF (2 Nos.) T b ot .
SOCuM/Hr 50CuM jHr 1 1 locculator I

RO Intermediate Tank |
]
Plant (10x10x3M) ! (@2X2X2M) FL

I
Permeate for Reuse Sludge to 3', Excess Sludge ¥
in Process Disposal ST TS msssmsmmmm e

l Sludge Dewatering
Unit

No Param. Unit Inlet Outlet Filtrate to Equalization
1 | pH - 5-6 7-8 an
2 | cop mg/lit 3500-4000 <100 Note:
3 BOD mg/lit 2000-2500 <50 RAS: Return Activated Sludge
ACF : Activated Carbon filter
4 | TDS mg/lit 2000-3000 <100 PSF : Pressure Sand Filter

6



Inlet

Figure 3 Flow Chart of Existing Sugar Factory ETP

Neutralization Tank

Equalization Tank
(5X6X4.5M)

Aeration Tank

(11 X 6 X 4.5 M)

RAS: Return Activated Sludge
SDB: Sludge Drying Beds
PSF: Pressure Sand Filter
ACF : Activated Carbon filter

Anaerobic Contact
Media Chamber
(11.673 M3)

Moving Bed
Chamber
(12.513 M3)

284 CMD (1X2X1M)
= > 5 Primary Tube Settler
(7.5X 5X 2.50 M)
Bar Screen Chamber
Qil & Grease Trap
2Xx1x1.3M) (2X3X2.4M)
Sec. Settling Tank
Treated Water Tank (5.60 X 3.0 M) BufferTank
(4X1.5%2M)
Secondary Tube
< <—] < Settler
(4 X 4X2.50M)
i
Yo o e \
: RAS
Treated Water :‘ ___________________________
—> —>| Storage Tank I Excess Sludge
A4
”1" H"a’a' :j"'eé 07“"5‘ SDB- (3 Nos) Note:
P = .
2 |cob 2,000— 2,500 | <250 (3.6X2X1 M Each)
3 |BOD 1,000— 1,500 | <100
4 [TDs 1,800— 2,200 | < 2,100
5 |ss 250— 300 <100
Figure 4 Flow Chart of Proposed STP
Inlet
32 M3/Day
Bar Screen 0&G Equalization Sec‘;?i’:‘;it:;n e
—>| Chamber Chamber Tank | CEamber
(4 M3) (4 M3) (30 Mm3) it
(6.832 M3)
A
]
|
1 Recirculation
: Line
1
Treated Water Tank Disinfection Sedimentation
To Reuse «<— (20 M3) Chamber Chamber
(0.380 M3) (5.049 M3)
No. | Parameter Unit Inlet Outlet
1 pH --- 6.0—-8.5 6.0—-8.5
2 | COoD mg/lit 400 - 500 <50
3 BOD mg/lit 250-300 <20
4 TSS mg/lit 150- 250 <30
5 |0&G mg/lit 20-30 <10




Figure 4 Flow Chart of Proposed Sugar factory CPU

Filtrate from SDB

Cane pST
Condensate J/ . (6@X3M)
1323 M*/ Day Flash Mixer
(1.5X1.5X2M)
\L Equalization Tank ol S MBBR Reactor
(14X13X 4.5 M) (20X 16x 4.5 M)
T
v Flocculator i~
Sludge (2X2X2.5M) v ! RAS
R I A
To SDB Sludge |
to SDB
SST
Pum
Treated p (8B X3
Condensate for M)
Reuse in Process ACF PSF
(50 Cu.M / Hr) (50 Cu.M / Hr) |
Treated Effluent Tank la o
10 5
(16X 16 X 5.5 M) =]
| on
AV4
No | Para. Inlet Outlet Sludge to «—| spB
1 |pH 5-6 7-8 Note: Disposal
PSF: Pressure Sand Filter
2 |cop 700-800 <200 RAS : Return Activated sludge \l’
3 | BOD 300-400 <30 ACF : Activated carbon Filter Filtrate to
SST: Secondary Settling Tank o
4TSS 200-300 <10 SDB: Sludge Drying Beds Equalization Tank

B. Air Emissions

Air Pollution can be defined as the presence in the outdoor atmosphere, of one or more air
contaminants (i.e. dust, fumes, gas, mist, odour, smoke or vapour) in sufficient quantities,
of such characteristics and of such duration so as to threaten or to be injurious to human,
plant or animal life or to property, or which reasonably interferes with the comfortable
enjoyment of life or property. Assignments w.r.t. Air Pollution (AP) and Air Quality (AQ)
including modeling were undertaken by in-house FAE of EEIPL. Details of sources of air
pollution & control equipment’s are presented in Table 2.21. Fuel Storage and ESP’s details
are presented in Table 2.23 and Table 2.24 respectively. Stack height calculations for

proposed distillery boiler is presented at Appendix - F.
Table 2.21 Details of Boilers Sets in SSDSSKL

No. Description

Proposed (Distillery)

Sugar Factory
Expansion

Existing

(Sugar Factory)

Stack attached to Boiler Modification of Boilers
Existing Boilers (2 Nos.)
1 |Capacity 40 TPH 40 TPH (Each) 32 TPH
2 |Fuel type Bagasse/ Coal + Sp.wash Bagasse Bagasse
3 |Fuel Qty. (MT/D) 463/185+432 960 768
4 | Stack Ht. (M) 80 75 40
5 |[MOC R.C.C R.C.C R.C.C
6 |Shape Round Round Round
7 |Diameter (M) 2.5 3.5 3.5

v




Note: Under expansion of Sugar Factory, existing 32 TPH 2 nos. of boilers will be modified up to

8 |APC

ESP

Dust Catcher with

ESP Wet Scrubber

40 TPH capacity each & existing Dust Catcher with Wet Scrubber will be replace by ESP.
Table 2.21 Details of D.G. Sets in SSDSSKL

No. | Description Proposed (Distillery) Existing (Sugar Factory)
Stack attached to DG Set DG Set DG Set

1 | Capacity 500 KVA 500 KVA 320 KVA

2 |Fuel type Diesel Diesel Diesel

3 |Fuel Qty. (MT/D) 74 lit/Hr, 74 lit/Hr. 38 lit/Hr

4 | Stack Ht. (M) 8 8 4

5 |[MOC MS MS MS

6 |Shape Round Round Round

7 | Diameter (M) 390 MM 390 MM 200 MM

8 |APC -- - -

C. Noise Pollution Aspect
1. Sources of Noise

i.  The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

ii.  In the Distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source. Moreover,
enclosures to the machinery would be provided wherever possible.

iii.  Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).

iv.  Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine
rooms, cane crushing section and mill house, etc.

v.  Adequate green would be developed in phase wise manner in and around the industry.
So that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

No any hazardous waste would be generated from Distillery project. Hazardous waste
generated from existing sugar factory and their disposal methods is presented in table 8.

Table 8 Details of Hazardous Waste

Quantity (MT/D) .
No. Category Existing | Total After Expansion Disposal
1 5.1- Used Oil 0.4 0.78 Sales to Authorized Recyclers




E. Solid Wastes
Table 9 Solid Waste Generation & Disposal

_ Quantity (MT/M) _
No. Unit Type Existing Proposed Disposal
1 | Proposed CPU Sludge -- 48 Burnt in incineration
Distillery Yeast Sludge -- 1260 boiler
Boiler Ash -- 3150 . .
2 | Sugar Factory Boiler Ash 90 510 Brick Making
STP Sludge - 0.84 Use as Manure
ETP Sludge 5.1 8.4

F. Odor Pollution

There are number of odour sources in existing sugar factory and proposed distillery, which
include molasses handling and storage, fermentation and distillation, secondary effluent
treatment, and storage of effluents, stale cane, bad mill sanitation, bacterial growth in
interconnecting pipes & unattended drains. Measures adopted under existing unit for
controlling same are proper housekeeping, sludge management in biological ETP units,
steaming of major pipe lines, regular use of bleaching powder in the drains, efficient handling,
prompt & proper disposal of press mud. Under proposed project of distillery, spent wash shall
be carried through closed pipeline for spent wash storage and handling activity shall be entirely
eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed project activity.

H. Environmental Management Cell (EMC)

SSDSSKL is already having an EMC functioning under its sugar factory. Members of the EMC
are well qualified and experienced in their concerned fields. This cell shall be further
augmented suitably under proposed establishment of distillery & expansion of sugar factory.
EMC members are as under.

Table 10.Environmental Management Cell of SSDSSKL

No. Name of Member Designation
1 Mr. Samadhan M. Autade Chairman
2 Mr. Ambadas C. Kulkarni Vice Chairman
3 Mr. Ramesh L. Ganeshkar Managing Director
4 Mr. Mohan T. Pawar Chief Chemist
5 Mr. Ganapat D. Ghadage Works Manager
6 Mr. Laxman Maruti Padawale
7 Mr. Devappa M. jirankalagi Manufacturing Chemist
8 Mr. Nagnnath A. More
9 Mr. Rameshwar Janardhan Bagal Lab Incharge
10 | Mr. Sachin M. Gavali
11 | Mr. Rajendra Dhondiram Kadam ETP Operator
12 | Mr. Bhimashankar M. Basetti

10




No. Name of Member Designation
13 | Mr. Mijas Vajir patil

14 | Mr. Shivam Suresh Rokade

15 | Mr. Vinod Rajaram Kadam Lab Chemist

16 | Mr. Sagar Suresh Thengil

Details of capital as well as O & M costs towards environmental aspects under the existing as

well as proposed establishment setup are as follows —
[...]
X. | OBod® &F 4,03 32,50 ARCIE
(24%) («%) (:0%)

z. [T &F 3,309,305 R%,38%

) Umed godmiar Siwes

G . 3f. 2T ] 3. 1. [T 2= gofohien My diRel O JMaidell dhed SETAdre aieren
JGFT . Tadamion UTdOd fIRARIHIOT Thedrd  fordliolal  dard SASESTOON
JAToToral AT AT Dol . Tdhed UTchia old IMOT Fe&T Wt aior

qTHT 3 Uodohid ofld O &l

I . IHNQT <. 012THT

w. godohrel ol Bel
¢, | . 37T THA. INOAS. reTT
. | 9. geuTerat J. @eraon JATEAGT
3.

CITRTTRTT JiTTSTh

¥) ScIganaudr afEdr

.37 @T.37. ]I 1. TN JTeAqT JTeATeAT INOT daNiod Tdhedlded daIaix asonll 3cdigal O
I TAATOT WeeTa Ao I8
qHI ¥ SATFol O SUSATS ol aaiRTet

Thed IAFA O &faTer (3.2 /3.)
SUScATF AT N RTEATEN TR TqoT
gRIOe | e / ATSTHIES faafae -- %000 %000
(00 (am=. T ) /eTagieggal grereleTer
&.ga.ar. | (3.Ta.T.)
2.) FUSATGo
TS SR -- 2R R
TSTST JhATES - ¥340 ¥340
G TRE @r.oe) ~ 3 3
@I M (22.%)* 4900 ¢3%0 290%0
DFHGT | FUSATSN
(R400 d  [g5tar (30%)* 3000 R¢O 2
¥00 Zal Arefarar (¥%)* RK00 22500 ¥%¥200
[fe=) TAAS (¥%)* 3000 2¢¢0 Ko
dror faffdr (& d<) 2.4 2.4 4.0
*B"QT ST UTER S aahaTaTd
) Umeurd 3fese

o I IEST BN JQNATS BT JTATd AST QAT Fnenfaa IaeT .
o MW IAST & RGO Tl dl, Scoal forfdidr MfOT WwIALETHES TUrNgd Tech daR
HIOATITST AECAYOT IS
o gealeogad Udiedl 3cdigalalldl S, Aeliaal, msdled O ®a3 Dl Scaigol
ITATAT ISAST ATIIAT. TIOTHF  aTaIed] SON-AT thades d Fadlers T
3T WMfoTah SNfed O Scdd ATATARONT  TRRfRGAT aTSciedl el Aeias

21



o gEAd IME. IO IeDhBT & DIACiol Alefiaial Tljal dax el olfd. drefiaial
B MWI DI ATALS Hed .

o gchETd JAPTl Ml IS AY FAEATT oo IME. gedhialal & W|a
AT ALY el AT FE0[al OTaIel Oild. cATIRNIIA AT CATJARARD  TTDBTICH
FATSAT TIToNd JGhAT ha dyeT ardl.

o USTIURGR IcHhIBTer TeldieT dheral Uiy Sehialel AMXAJATd JehaTel Aed Zeal
FE0lel geTdl e

e Jd@ Gdlel, J.TH.T., horsl, oo, F. QMALT USNAIA GS areren
STEariera fgfca gemaiel Iogasiiaiad! 3ugad alaiciol a1 JRMAY HhIdes
FeahTaeTell WU ATSAT THATONHAE Ao IMe .

IUQFd O TeTd UHot IR @T.JT. . Do CIadRATTSTel  FMATT  Thedrd
Tdiod haoJrd el Ia.

%) Scgal Ufcear

Weighment & Cane
Preparation

|

[ Cane Milling/ Crushing

|

Sale to Brick Manufacturers/

Juice Extraction & Farmers as Mannure

Clarification

¥

Juice Sulphitation

1
1
1
1
1
J’ Bagasse / Coal ﬁl Incineration H: Brick Making
]
Conc. Spent Wash T

1

[ Syrup Boiling I
[ we T F— i

1

U S—

l, Molasses (4%) Raw Spent wash T

1
1

A A 1
Centrifuging I E| e ;| Distillation | Alcohol Storage |,
1

H 1
N Alcohol I

Storage of Sugar ]

v) TAfaFoIwIs gReaa

.. @T. .M. DBT.TT Jlol Fedd T o afxomacae e gafaxor cIasearas
Arsten (EMP) 3rafiore fordisiel avel gmg. cardrer fafdier e areiiel TaTor

3N grodrer aay, sy fGfAd o @ afsar

e Urodar ariay

I .3} BT 7. RAT. 1. foT JTeAT TEATAT O TATId TheUTHAE BIOT-AT TTOATEAT OIS
Afraax aagier <INl -

garnod MaTdell Tchedien U6l 3af aldd &oNald THOT 33 Holdiea/fest sda ol
TMeTeT. AT e¥ "ol . Uldfeal Fdah ol Mo sifegel edel SMRel, s0 ©al dl.
afiafest & Sraidell Uchedrzal . UN.Y. HeJ Ufhen chelel TON. AR THOT e %
ot & gototag dhorer ol giaiel. ZHal olfesd Eoldd THUT 3 Hodew/feal sdad
qroft @meTer. AhT e¥ Tl Al Tfdfeel o TON e oifedel odel S&el, :%s0 ©al

22



;. ufdfEsr & gmatoeh Tdearear .U F. AL Ufwar derer aroh, ¥o: =er M. Ufdfser
T SATAEg foTaomy MhodAe AGgATR THOT R % TOT & Jorarax avelel TIoT gravel.

AW DIWIGATRST TAHOT W0< "ol AT Ufdfeet Saa TON aerd. Jdehl 30 ol
A ufdfesr sday aoft fan sifeder el I, R0¥¢ Tol . UldfeaT Sad SHanddre
HISC IS, 04 Tel M. UldfEer Fad ol gal. 2. dr, 5.81.41,  Udedrdel afean
oo Ay T 4 el M. Ufifear sao arol e dfex sdifager aferer Tl grave.

AHT 4 TN FTRTTST THEUTRTST TToATA Tax (Tarde /fEa)

qIoAEr oIl (werdieq/f&a)
@ qugier AT TF JNema ol oA OF
a7 JNd BN FIIATT forem a1 orfdsa gonar SeTra
F | =T #ay #ay #ay
o | SreEnform
i. drarat oL i -
. cfefer 00 (o3 +%30¢+ R4g) £00 (* o3+ #30) ? 500
iii. wifaem Jroea *200 #200 %200
iv. &.0d. e *0 #20 B20
V. o o aifkier *20 #20 20
Vi. grer aifier *y hy 9y
EEEY IR Bozy
TopeT SNeferen o (#2550 + ¥0R*+ RR4R) (* ess0+ *ese)
@ TROT | 333% (*2%50 + *¥0R +*uy) R3¢ (*1550 + Frug) w¥’ (Perv+ o)
S | goratagm (%) <% 0% 200%
droar arodrE aray
(Tamot 20 . fer. / .3 fom. for. 3.3 fon. for. o f&m. far.
. f&1. geoEe)

2 s # "TqoT gl O fraT FTEAYS aTaFer SIRel. & - STRAde .U . AgS Ufear derer aroh, @ - dal ST aF
grenfad  gmaraen . AN, F. Aeger i derer o, * Fataee forgony wedare aroh

BT & AW DIIATGRANS] TTOATA AU (ToTdey /o)

w. aueier VT BTG (400 AT DI R
2R (¥,200 Z3TEN)
| =B #30 #30 At SéAge  Ederer
u | Shafom qroft
afmam "oy . *-sm%ﬁ?r D3NS
. _ - Q" Yot dieq srdifxea
@vca e t¥Y 3¢k oo Sr.a. ®.27.4.
oIy IhIT g R Uchedlal  UichaAT  dherel
f&. . gmarer ag *ee o
LRI EIE *3 5
gret ferafeear *1 *2
S Tgor 20¢] (*203+ "2eg) "¢
¢3% geratax 200% gataiax
w | sfXaa=r 220 (*ws+'eg) %00 (*304+234+"¢0)
S | equr Hooe 18 3¥0¢
23R (FouutReg+ees) (*R0%c+120+%34 +5304)
UBRT  UoART  OTax
dloich ¢ TUAHAOT - 00 Y 0
fn. 1. /fn. 1. sewrerer
9. tsaol afear
. =EFIIAT ITSTCN

ALATEAT AHT DIRWIGATHE ST 30 Holdiex didiesl BISA ATSAOT TAR BT of ALTH

2o AT UfRAd dHer od.

23

TAndd  gTaidell Tdhedredl 3HMRON  aidx THOT ¢




"otder/fear ( MBI HAWN - 0 Tadex Ufdies MOT FMafdel Tdhed - R
gaidiea/fes) =Jdo SAOT qam Bded. TANdd Tomedaed OIo[al ASAT0ATAF
gfeen (Tat. 2141, ) aell SIsd. afdeen averer aiisarofl & sfduesT forafara saoaradt
aTaIel ST&el. EIS[A! ASTATON TfhaT Tohed IMqpdr ¥ I Fre@den s .

AHT W FMRITAT Thedaee] aay BIOM ASACH

TR e
THROT (uat 4. /fEa)
qugier (koo fv.fa1. /f&ar) ufdmenm
AretfaraT @l oAl
oF gnenfaa o grenfaa
o gaanad gFeldar aATSaroT Tahrem
R R Thedrd Ufean el Siad.
Shrenform
=t RFear2T - %00 It aAearer - <00 ;:;‘(Z‘GTQT ggf ¢ sz@rg %ﬁi ag
HioTaT ;Oa o - e A zgf(:ﬁ?arm FRIGEe B onsd @i
arar wialaiee  RicargT wfoateiaarst
A wIeTy AT UTSUeT Sadl.
THA. 3. . ®3S | TA. F. B. Fdg afzsaoh - e o,
- 2RCO HITIS - £¥0 @icieT ©el BSel, @Iy Wl
A eMal -Re¥ RS AT -2u% sT&e, TA.5.85 T3oae, o
Iy TSTS o1 R0 20 T aifgfer & IMRTeN Udhedrean
@icieT wAIsTSal 0 0 CPU & utsoer onse.
ot | arer 0 0
f&.Ta. doarar 20 20
herdd Ffear2r - Ro *}=2arT - %0
cQoT Fag ABUON - 1wy | Fax wSToh - g

AHT . ¢ I DIFETGT T BTG ThedTaglgl aAg BIoNy JiSarof

aairer RTEATET Tehed Ewﬂ m afdgan
TN TIe[dr JITSUON TdT Tdhedrd
RIH R0 20 A )
Sehfore
arayaT 20 QY AW HIWGATEAT  JeATe  ATSAoN  gahran
qfcter 2 23 TomedTd Tfeem Bel omEd.
LIPEE] 3? 3¢
LY. Td. gmarar 32 3¢
ot ; arer 3 Y
3reT TaETeT 0 .
Tl 20 REY

. e afsarch

TAfOd ATl Tahediaga [USART, IS, TH.R.}.ADA DH3ae T =AI
FAfsaro qarg B1fd. 2500 Hol. . Ufdfgar (¢ .11 /fp. 1 gremarer) saa darg gony
I }WedieT & TA.Z.3. AT IZ0EURSC T Dicdloige Hal Ssel FMOT didlelee
WAecarer ko "o, M. ufafea (2.1 %.fo1/fh. {1 geoere) sfoatogers wiaem e
Ueaer odcel. JUcelal Ru¥  Hol.d Ufdfeal , TH.F.X. AT D3aAIS  )R¢0
uol. fM/fEar, sdx JTsaol ry Hel.d Uldieal & IMATSN Tdhedeal h3aTaie dierier
Jfote (. qr.3y) F1ed UfelIa ohxael <amen JoldTdx ohell ofadl. 1a1. UL g Tahed Jmagdr
R I JTWACT J. ALTTAT AW DIFWTGN Tchedidal 0 "ol dl. Tfdiee sdam
AfsaoT  darR BT Of 3sAol UfGem  Udedraied  Ofgdd el Od.  *A%F
foraanamaondela aTwx HIWe Tdhedidal ¥ Hol. . Ufdfesl ad AsaAoN qamx
BIgcl. UG Udhed & WeEfors, fardrar o gdra aadrar afdpen gaferen s,

24




IHAr X TS AT T I, q.g. T A

Condensate &

Other Effluents Buffer Tank RAS
1694 CMD utter Tan Tube Settler (& == == =============-= A
Reaction (3X3MX3M) 4Xax3M). !
; Tank Vo 5 H
Equalization Tank 1 e — 1
—3 (20X18MX5.5 S| !
M) — (22X 18 M X 5.5M) H
| T 1
1 | 1
v ' |
v 1
3 Sludge To !
F on Sludge To SST :
Tube Settler Flash Mixer (10M@ x3M) '
(4X4X3M) (1.2X1.2X2M) :
Treated 1
|€-@-| Effluent Tank 1
(15X15X4 :
M) ACF (2 Nos.)  PSF (2 Nos.) T Focculztor '
50CuM/Hr 50Cu.M/Hr ; I
e e o
I :' """" >!
1
]
Perm.eate for Reuse Sludge to . ;_ __ bxcesssiudge v
in Process Disposal
l Sludge Dewatering
- Unit
No | Param. Unit Inlet Outlet Filtrate to Equalization
1 |pH - 56 7-8 Tank
2 coD mg/lit 3500-4000 <100 Note:
3 BOD mg/lit 2000-2500 <50 RAS: Return Activated Sludge
- ACF : Activated Carbon filter
4 | TDS mg/lit 2000-3000 <100 PSF : Pressure Sand Filter 1
TG 3 MY dF@GAAGE 3. 2. Talr are
et Neutralization Tank
inle
284 CMD (1X2x1M)
|——» | Primary Tube Settler Equalization Tank
(7.5X5X 2.50M) (5X6X4.5M)
h
Ba:::c):e]e)r(n 1:33:11;351' 0il & Grease Trap
: (2X3X2.4M)
Sec. Settling Tank
Treated WaterTank (969X 3.0M)  BufferTank
(4X1.5X2M)
Secondary Tube Aeration Tank
€< <— Settler < [s—
(4 X 4X2.50M) (LB
I = _|
i I
| - ] :
! 1
| RAS ,
Treated Water :' —————————————————————————————————
> —>| Storage Tank I Excess Sludge
v
No Para. Inlet Qutlet SDB- (3 Nos) Note:
1 |[pH 5-6 7-8 ) .
2 COD 3000 2,500 <3250 (3.6 X 2X 1M Each) :3; ;et;m Sctfvateﬂdj[udge
3 |BOD 1,000 — 1,500 < 100 » udge Drying Beds
2 705 1,800 — 2,200 22,100 PSF: Pres.sure Sand Fliter.
S 55 250 - 300 2100 ACF : Activated Carbon filter

A ¢ TSN G, Tfdgen

Daiki Axis Johkasou Technology - Packaged STP

* Expeditioustreatment; easy maintenance
* Energy-saving

* Most

Stable high-quality FRP material

Capacities:

1KLD to 50 KLD models
(fothercopocities con becreasedin
poralel arangement)

Johkasou STP Treatment Process

000943 remnton
]
)
Re-Gireulation p—
e Qw’:m
LR
VR ‘L‘
1 Aeration
v Contact Media g (Chamber )
Sednentiton § | Chanber e
vy Sedmentation
unit Mo Process Descrption .
Technological Frame Work
Separation & Sedimentation Chamber | FRP | Suspended Solids (SS) are separated. i
| organic bicaly J 8y approved by
Motk ke s | decom National Jal Jeevan
[Moving Bed Chamber FRP | BOD content reduced by continuous aeration. Mission.
Sedimentation Chamber FRP 'iz:;:imed 0 cho oed water s * Technology Approved by
T = « onof
Disinfecion Chamber gp | Treated Wateris disinfcted by isinfecton ndanindusty)
ﬂﬂl‘[
|Sludge from 24 Sedimentation Chamber is + NoCOVID-19Trace
Sludge Re-circulati - |recirculated o the 1 Sedi in outlet water
Chamber.

25




ITHA ¥ T TIL. Y. A T W

Inlet
32 M?/Day
Bar Screen 0&G Equalization Pump SEdS'mematan & Anaerobic Contact
—>| Chamber Chamber Tank —] z::::b':rn Media Chamber
3! 3 30 M3 7 3
(4 M°) (4 M°) ( ) (6.832 W) (11.673 M?)
A
1
: Recirculation
: Line
1
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse «— (20 M) le—| Chamber Chamber Chamber
(0.380 M?) (5.049 M?) (12.513 M?)
No. | Parameter | Unit Inlet Outlet
1 |pH -—- 6.0-8.5 6.0-8.5
2 |COD mg/lit 400 - 500 <50
3 BOD mg/lit 250 —-300 <20
4 |TSS mg/lit 150 - 250 <30
5 |0&G mg/lit 20- 30 <10
Tl ¥ JMEF DIRXWIeATdel Tanoa . W.F. Telr o
Cane Filtrate from SDB psT
Condensate ‘L . (6@ X3M)
1323 M%/ Day Flash Mixer
(1.5X1.5X 2 M)
L Equalization Tank | | L MBER Reactor
(14 X13X 4.5 M) (20X 16x 4.5M)
1
W Flocculator >
Sludge (2X2X2.5M) ¥ :< RAS
To SDB Sludge 7?
to SDB
SST
Treated Pump (8BX3
Condensate for M)
Reuse in Process ACF PSF
(50 Cu.M / Hr) (50 Cu.M / Hr)
Treated Effluent Tank e o
(16 X 16 X 5.5 M) 183
Vil
Y
No | Para. Inlet Outlet Sludgeto «— sSpDB
1 [pH 5-6 7-8 Note: Disposal
PSF: Pressure Sand Filter
2 [co0 700-800 <200 RAS : Return Activated sludge l‘
3 | BOD 300-400 <30 ACF : Activated carbon Filter Filtrate to
SST: Secondary Settling Tank P
4 |Tss | 200-300 <10 SDB: Sludge Drying Beds Equalization Tank

wm. T Scioror

ganad  ST0el Tmedlaed ¥0 <To Uid amai gefaar eigerd 3930 Jony 36 .
TATATST ot (¥&3 1.2l /fean) / d@wan (e d.To/fed) o wf. I}edrar (¥R
F.2o1/feal) FGaT FEO[GT OTUIAT SNRAA. A GiIGReT X.THA.UA. B U@uOT fordlvm
JUGBFOT T <0 . IAEN RIA0T TA0eH TNRST. JTLATEAT AW HIIHeASderd 33 Sal
afd aral, &ead X dige} dhdId IMed. SATRST Tl JeeT JE0eT argxel oifd. o
GIAIST IS IBHUF & UQUOT foTdaa SUDI0N UIdel e, UFNOT foTdF0T dhaoaraid
GIeReN <4 . 3ArEr RIAOT widell . @I ATWEF DIIWGT  foradnIchForndasid
ALATT R <Tol TfA ATl AT 3 IITAFT ¥0 o Ul dral g udd gforihahaor dher

STgel.



TJANId ThedTALT K00 T.TET.T. &aad R oldicl SI.T. S @Al Sdrel. [T
HIFAGATALT R0 BH.CE.T. gdAden 3.ON. e dR—Ixd Jad. BT TFVOT d
TTTRIEAZIT Fax aTarAT ATErdl Wellel daedrd el Ia.

qdaal © eIy gnfoT Rreroier augfer

&, aazirer TR JMRTAA RTWT BT RTEATAT R PIISATSAT
Rraafymaorasta
¢ | Rretol Sirsel amg wige e (No.?) waea (No.?)
R | gferen x0Zal /arat ¥0<al /aral R ea/ama
y | Seeer g goral | s + hi. gotat . Gotat
Fiearar
¥ | et (3.2 /fEa) %63 [fren + 432 350 wEe
WO ATST araIere amx. 3.3 . 3. A . 3. A
ASHIIA
Y | g (alrer/IEa) 3T 3ire 3T
& | 3, W (Seiren ax) co . oy . ¥0 .
e | freofren graterer ugmoOT Z.oa1.ar. F.oa1.ar. sxc oag oI de
forgmoma 3umaor XA
qoar © B9 e T aurie
®. aarier gaIfdd STael AT RN HIIEATST
¢ | fereTo Sirsen amg . A e .. e .. e
3 &TaTar 4“0 &. TEr. T. wo &. TE. T. 30 &. G&. T.
3 | Zeetrer gdTe Irarer rger e
¥ | gua (d.2a /e vy for. /arat o for. /arar 3¢ for. [farar
Y areoframdT [ oTe]
© | gmoy (aler/Imal) 3er et et
v | 3A, A (SreERr ax) ¢ H « #r w A
¢ | freroiren graferer UgmoOT
forgmoma umaor - - -
5. edelT UgNoT

R,

gaon forafior waomy AT

AT THeUTAL T|WA oTad JNATST [oTATOT HhIonx 33d oTaidrel. JAdeT  edaiar
qraest w0 d <o & & (T) TIAST ARG IMs. AMIeloxIx JMOT dTH, dAeal o
DU I AT WA dIT FMATST hdll BIOATRST €doll IoTdA  ATGTSTAD
ICHd JTON TR/AAOTd JZA, &. TDX IMATCIATAE! Dl hIOATATST SUTTATSTGT

Hedl Sdre.

thdloS2TaT AT O S3ZIeeTel AT & Fdx ST TATONG  FNamTsT  forafor
HIOMY A IAATST Al edaiar TIAST w0 o <o I & (T) 2ITal IR s
TEATAT AR PIRWGT T JSATST Thedided wideiy alsal, cuigel oa, Sl

oMU fagmer anfoT el BT §. Imaral forafor axony 23ra gratdrer

HIWGAT ANTN ST Bfd T fIhfaTa dhell ST el SToTdhaaal €0l TZuoT

foremomat Fed Bdd.

. foremor U
garet foTIFomandT gneraierzrel, AAILT IMOT FoaJerTal dF aTaIel Sidel. SIFATAT,
2. IOP|ATT DA OIadrar JIen anglor (PPE) gxaoema JAder. d@  edeirdar
TTacsT el hIoATRST ST. TN. VS IOAT Holldl e ddrad hIodd JI3al.

27




UKD AFQATAT hAJT

TS TUHSUTAGST DIOTATE TdFel ©ladm oaxl  foidfor gonx  oél. T
HIHGATALST qATT BIOTMRAT BTAc HaaT dardl ¢ HeJ feem Ins.

qoraT ¢ ©Tash FT@Ara haal aagirer

- wE-IraT T gfyamor (J.2a /A) foredore vaa
RTEATAT Ao
TR DI q. Ne grga 0.% 0.9¢ TTeTy AL Slwel SISdl.

Th. Yo IAJFAUAET haJl
mzmmﬁ-wm‘hﬂ

e Teed U?;:T;T m ?‘% redare gaa

¢ | gmatael g:&j s;a FTIST : 2 ::0 ST e S e
| MR m :Z 20 12:(()) dre fafddramdt fee et

- i‘frﬁﬁr@f &TW L\_.z ; ..:; A FEOLET AU &

Y. arAEl 3UsU

M@ Udmeaideld Aciatal BIAGON O ATSA0[Sh, WhdleeTal O fSadrergra, aitsaroh
gfpenr JAFom, WIE AT IS Tar IMOT gelfeld Dol &. OTRAT 3ULAR  33Td
AT, AEAT TTITEAT ToIITOMRATST Shicoecdh BTSal fordiar, 3.2,
Jlote e JFel oIgREATTel, JoaTATsT foerdier urasaar aax &. O oJarxerd
BIATGEAT SIdd O A0 JMaTdell Tdhedideid @fadel thedl Sdarel. Tadifod JTaidei
gaoheardsid USART T alicTadel BIAImoT, ATSAV[HIATST O fIcaareradl oiel Tddl
AT BIOTAT TTITAT SUFA hall BIX.

a. foraa o IE urerer

TEATEAT Ucheungiaseld FAamarng UguoT fordgor dss (MPCB) fdhar dearer AT
FzaoT ufdar o fUcadie, Udem IAI_/ATAT HaIT O Hel haxl BA@OT O  fieadre
qxa aig Sealolal §. JEAd Tge 0Ad FMeleAT _[d dIgedi o forrerna
HTSHTRTOT TTTal dhel olid. BT DATZdl Tdldd Tohedidoidal Tidel Sliad.

A. TATAFOT BIaxedaT fATeT

Y. 37. 1. 37. 1. I fora1ed TATAR0T oIa=eTal fasmer ordad gma. a1 fasmendrer a7d
AT ITafRMera nfor ziedra arder Ao a1 IGHA IRl JBd. LA™ d
gaanad gafaxor oIaaedsl fAAeTAAeT T WTTTATOT

aoraT 20 TATAJOT BIOREATTST {HITeT

. e U@ ol
9 S . 3TATETST TH. IMATS. AT
3 Y. greemeTal AN, HAHOT JaTeAGT
3 S . qHQT . ITOTTH CITRETTRT JTeTh
¥ I . Asar . gom 3TATFT CAARETATH
Y dr. oTeiaa fS. @rser HIS CITRETAD
a JY . FIgHST AHAT TSTTD
© g, docar gA. foEoerst Hoghaaaiel midac
¢ GG T. AN

28



mailto:t@taË.6Gaatk

] Y. JEHQAT Slolidel @rerel

FATToTas THTRY

20 g, JIfTel TH. oTaosT

2R o forameioha Tat. waredy
03 S foromar afSte arfee

2 dY. qroTe Aifdare ahed £.28.49. gitayexs

0¥ o, faroa AT IHS o afrae
9% 9. foalre ISTIH hed
% 9. e} AT Sfoter
LA O TAIod ThedidAdTel TATAIOT TUSHI/TST O AT STHATSIATST  STIToT-2AT

AT dagiel WIeeTdATOT -

TAHT R SWHATSRNSTZN FWdtar qaurier (arearean o g )

. quzirer TE (|, o\ AL
gizoet | oftieh YIS
RGLLC) o g
gl. | IAEATAT UhSUTNST
¢ | BOT UgVOT forIFomaNdT emeronar W dAfee ATt SIS 220 20
woladey, ¥0 . FAEA REOT a gicender dtfsrefyer
e
R | oter uguoT fordmor .21 AN oy Y
3 edetl UguoT foreizor 34 20
¥ | UovarRRdce difeTeaier O dHooidie Y 20
Y | SR O JIF@dr %0 20
« | sf¥d gz foerat %0 20
T@OT (F. WR.4K DS AT gJaoojahian R .3%) Rs. 334 Rs. ¢\